MODEL 3003 - 3 TON FLOOR JACK

VIKme UPDATED 3/06
PART KIT INCLUDES
ORDER NUMBER | KIT DESCRIPTION REF.# |DESCRIPTION
3003K09 CASTER 9 CASTER
ASSEMBLY 16 [HEX NUT M16
36 |SPRING WASHER
3003K03 FRONT WHEEL 3 FRONT WHEEL
COMPLETE 2 WASHER
1 RETAINING RING
3003KHU POWER UNIT 22 |POWERUNIT
3003K32 SADDLE 32 [SADDLE
3003KHK HANDLE 20 |HANDLE UPPER
COMPLETE 35 [HEXHEAD SCREW
21 |HANDLE LOWER
3003K17 HANDLE SPRING| 17 [HANDLE TORSION SPRING
3003K18 YOKE 18 |HANDLE SOCKET
COMPLETE
3003K19 HANDLE BOLT 19 |HANDLE RETAINER BOLT AT YOKE
3003K24 RELEASE 24 |RELEASE ASSEMBLY
ASSEMBLY 25 |O-RING
26 |BALL
3003KRK REPAIR KIT H-3 |O-RING RETAINER
H-4 |O-RING
H-5 [RETAINING RING
H-7 |O-RING
H-10 [RELIEF VALVE SPRING
H-12 |SEAL WASHER (2 REQUIRED )
H-14 [O-RING
H-15 |SEALING WASHER
H-22 [PIN 4X30 ( 2 REQUIRED )
H-25 |O-RING
H-26 |BALL 6
H-28 |O-RING
H-29 [O-RING
H-31 |BELL (2 REQUIRED)
H-32 |BALL 8 (2 REQUIRED )
H-34 |BALL 5.5 (2 REQUIRED)
H-36 [RELIEF VALVE SPRING
H-37 |WASHER
H-38 [O-RING
H-39 |OIL FILL PLUG
H-41 [O-RING
H-42 |O-RING
H-45 |BALL 4
NOT AVAILABLE 4 SIDE PLATE ASSEMBLY
NOT AVAILABLE 5 WASHER
NOT AVAILABLE 6 HEX NUT M16
NOT AVAILABLE 8 HEX BOLT
NOT AVAILABLE 10 [BOLT
NOT AVAILABLE 11 |SPRING WASHER
NOT AVAILABLE 12 [PULL ROD

* ONLY PARTS WITH A "PART ORDER NUMBER" ARE AVAILABLE FOR SALE

DO NOT COPY OR DISTRIBUTE THIS MATERIAL WITHOUT PERMISSION OF AFF, INC.




MODEL 3003 - 3 TON FLOOR JACK

VIKme UPDATED 3/06
NOT AVAILABLE 13 [BOLT
NOT AVAILABLE 14 |SPRING WASHER
NOT AVAILABLE 15 [SCREW
NOT AVAILABLE 23 |INSPECTION
NOT AVAILABLE 24 |SPRING
NOT AVAILABLE 25 |BLOCK LINKAGE
NOT AVAILABLE 26 |RETAINING RING.
NOT AVAILABLE 27 |SHAFT ATM
NOT AVAILABLE 28 |RETAINING RING
NOT AVAILABLE 29 [BOLT
NOT AVAILABLE 30 |LONG LINKAGE
NOT AVAILABLE 31 [LIFT ARM ASSEMBLY
NOT AVAILABLE 33 |RETAINING RING

* ONLY PARTS WITH A "PART ORDER NUMBER" ARE AVAILABLE FOR SALE.

DO NOT COPY OR DISTRIBUTE THIS MATERIAL WITHOUT PERMISSION OF AFF, INC.




MODEL 3003 Ik
@ e
ERRE
o
0 a4 |
]
| .
|
\\# a
| L
4./131 | “ 3
L er\é{v‘& T
| i r_,/m”
o
N /
36 -
Pl
& Ry 18
N
10
9
Item No. Part No. Description ) I Part No, Description Qty.
1 AJ-35-01 Ret;ﬁni“g R_‘ng 2 19 AJ-35-19 Bolt 1
2 AJ-35-02  Washer 2 20 AJ-35-20  Upper Handle 1
3 AJ-35-03  Wheel 2 21 AJ-35-21  Lower Handle 1
4 AJ-35-04  Side Plate Assembly 1 22 AJ-35-22  Power Unit Assembly 1
5 AJ-35-05  Spring Washer 16 2 23 AJ-35-23  Inspection Plate 1
6 AJ-33-06  Hex Nut Ml6 2 24 Al-35-24  Spring 2
7 AJ-35-07  Spring Washer 12 2 25 AJ-35-25  Block Linkage 1
3 AJ-35-08  Hex Bolt M12+20 2 26 AJ-35-26  Retaining Ring 25 2
9 AJ-35-09  Caster Assembly 2 27 AJ-35-27  Shaft Arm 1
10 AJ-35-10  Hex NutMI10 2 28 AJ-35-28  Retaining Ring 2
11 AJ-35-11  SpringWasher 10 2 29 AJ-35-29  Bolt 2
12 AJ-35-12  Pull Rod 1 30 AJ-35-30  Long Linkage 2
13 Al-35-13  Balt 2 31 AJ-35-31  Lift Arm Assembly 1
14 Al-35-14  Spring Washer 18 2 32 AJ-35-32  Saddle 1
15 AJ-35-13  Screws 4 33 AJ-35-33  Retaining Ring 2
16 AlJ-35-16  Hex Nut M16 2 34 Al-35-34  Release Assembly 1
17 AJ-35-17  Torsion Spring 1 35 AJ-35-35  Hex Bolt M6x35 1
18 AJ-35-18  Handle Socket 1 36 Al-35-36  Spring Washer 16 2

* ONLY PARTS WITH A "PART ORDER NUMBER" ARE AVAILABLE FOR SALE

DO NOT COPY OR DISTRIBUTE THIS MATERIAL WITHOUT PERMISSION OF AFF, INC.



MODEL 3003 - 3 TON FLOOR JACK
HYDRAULIC UNIT

Hi3 e
HIZ o
H36 Y b
H39 wes M7 H35~§ T S
: < %“3534'28/’ HZi\/ < _H16 ”
| 8/ Has £ _
H41 H4q\ kT ) i LPT ﬁ' ngc Hzi}/:ﬂm %?’ :
” H42»._‘> ;,,’,z";’ \?:“v/'f ‘ k //\\/»HM ‘%
\ \ P T
“He
NO.|DESCRIPTION QTY{NO. DESCRIPTION QTY|NO.|DESCRIPTION QTY
H1 |RAM 1 | H16|PUMP CORE 1 | H31|BALL 10 2
H2 [RAM HEADER 1 | H17 [PUMP CASE 1 | H32 [BALL 8 2
H3 {0O-RING RETURNER 1 1 H18|PUMP INNER CASE 2 | H33 |SEPARATOR 2
H4 |O-RING 1 | H19|PRESS SPRING 2 |H34 |BALLS.5 2
H5 [RETAINING RING 1 | H20|PUMP QUTER CASE 2 |H35|SAFETY VALVE 1
H6 [CYLINDER 1 | H21 {PUMP COVER 2 |H36 |RELIEF VALVE SPRING 1
H7 {O-RING 1 | H22|PIN 4x30 2 | H37 |WASHER 1
H8 |VALVE BASE 1 | H23 |PUMP CASE 1 | H38 |O-RING 1
HS |SPRING SEAT 1 | H24 |RELEASE ASSEMBLY 1 | H39 |OIL FILL PLUG 1
H10 [RELIEF VALVE SPRING 1 |H25|0-RING 1 | H40 [CYLINDER QUTER CASE 1
H11 JREGULATE BOLT 2 |H26{BALL 6 1 | H41 |O-RING 1
H12 |SEAL WASHER 2 |H27 |PUMP CORE 1 | H42 [O-RING 1
H13 |SEAL BOLT 2 |H28|0O-RING 1 | H43 |TANK NUT 1
H14)10-RING 1 | H29 |O-RING 1 JH44 |PIN 4x35 1
1 1

H15 |SEALING WASHER H30 JHIGH-PRESSURE BOLT| 2 |H45 |BALL 4

DO NOT COPY OR DISTRIBUTE THIS MATERIAL WITHOUT PERMISSION OF AFF, INC.



